
KTM 450 RALLY REPLICA 2024 <2024><F9399X8>
ACCESSORY PACK

68478

Pos Part Number Description Additional Text Quantity

0 58412040100 Rear view mirror, left/right 2.00

0 76703090033 Engine protector cpl. 1.00

0 76712000033 Separate enclosure KTM 1.00

0 76708099000 decor set 767 Rally 2019 KTM 1.00

0 81211096000 DUMMY PLUG AN 4-PIN 1.00

0 63011074000 STARTER BUTTON 06 1.00

0 00063004107 SPIRALHÜLSEN EXC 2.00

0 00063004108 Bubble wrap blanks 80MY 2.00

0 58412040050 SUPPORT FOR MIRROR LC4 '98 SUPERMOTO PRESTIGE 2.00

0 78114026000 FLASHER CPL.FRONT R/S REAR L/S 2.00

0 78114025000 FLASHER CPL.FRONT L/S REAR R/S 2.00

0 58414030000 HH COLLAR NUT M10X1,25 WS=13 MINI ADV. 4.00

0 0797100003 LOCK WASHER DIN6797-J10,5 ZI 4.00

0 0125100003 washer DIN 125 A 10.5 ONLY FOR 640 DUKE 4.00

0 0966050163 OVAL HEAD SCREW DIN0966-M 5X16 2.00

0 0985060003 Self lock. nut DIN985-M6-A2 2.00

0 0985050003 Self locking nut DIN 985 M5 4.00

0 81214083000 INDICATOR LIGHT LED YELLOW FI 1.00

0 58412080300 REFLECTOR YELLOW ''CEV'' ONLY USA & AUS 2.00

0 58412080400 Rear reflector red 1.00

0 58412080050 BRACKET FOR REFLECTOR 1.00

0 60012081300 Licence fitting 1.00

0 75014047100 Number plate light 1.00

0 0081250181 SCREW FOR PLASTIC 50X18 T20 1.00

0 76508016050 NUMBER PLATE LO. PART 08 1.00

0 76511078000 WIRING HARN. LIC. PLATE ILLUM. 1.00

0 0017060205 SCREW FOR PLASTIC K60X20 SW6 8.00

0 50311060100 DC HORN L.E.B. 03 1.00

0 0024060156 HH collar screw M6x15 TX30 ONLY USA 8.00



0 0125060003 WASHER DIN0125-A 6,4 2.00

0 40006006000 WASHER 6MM 2.00

0 49011435100 BULB 12V 5W (W2,1X9,5D) PHIL. 1.00

0 00063004105 950 ADV. CARTON F WIND PROT. 3.00

0 5841005105104 REAR SPROCKET ORANGE 51-T 1.00

0 76712073000 ICO retaining bracket ASSY 1.00

0 76712085066 Tripmaster ICO kpl. 1.00

0 76408001004 BUSHING 2.00

0 0025050106 HH collar screw M5x10 TX30 2.00

0 58502006100 PIN F.STEERING STAB. 8MM 05 1.00

0 58512050100 STEERING DAMPER 1.00

0 0912060121 AH SCREW DIN0912-M 6X12 12.9 2.00

0 50233041000 Pair of washers M6 NORDLOCK 2.00

0 76203001079 STEERING DAMPER BRACKET CPL 07 1.00

0 76712099043 Special screw M8 2.00

0 7800207920028 HANDGUARD CLOSED WHITE 1.00

0 76735034000 Radiator guard compl. 1.00

0 76712098100 Roadbook 1.00

0 0024060136 HH collar screw M6x13 TX30 1.00

0 76738030000 Hollow screw M10x1 wrench size 1.00

0 0603101420 COPPER GASKET 10,2X14X2 MM 01 2.00

0 0603100141 sealing ring DIN 7603 10x14x1 ONLY FOR LC4
ADVENTURE

1.00

0 62607016000 FUEL HOSE 7,5X3,5 1.00

0 00050157706 Variable one-ear clamp 15.7mm 2.00

0 5850701050030 Clutch CPC PLCD17005, black 2.00

0 76707030105 Heat protection hose 105mm 1.00

0 76311093200 CABLE TIE 200MM 2.00

0 58507116127 Fuel hose 7x13x127 1.00

0 58507116100 HOSE OG.ECO 1TBSE 7X13MM 1.00

0 0076420401000 Ring piece DIN7642 DN4 DM10 1.00

0 0019080206S FLAT HEAD SCREW M. ISA45 M8X20 4.00

0 76703090100 Skid plate 1.00

0 76712099010 Skidplate support cpl. 2.00

0 58303061000 SPECIAL WASHER ALU 8 X 24 MM 4.00

0 0912060253 AH SCREW DIN0912-M 6X25 2.00

0 58507010500 CLUTCH F. FUEL HOSE CPC 03 1.00

0 81212016100 WASH CAP SET 1.00

1 3214842EN Owner Manual 450 Rally Factor 1.00

29 76729099000 On-board tool kit 1.00

35 77229072000 SPARK PLUG WRENCH 1.00


